LCD Module Disassembly Flowchart

Lcd Interfacing Flowchart

Step

Screw

Quantity

Part No.

LCD Bezel

M2*5

2

86.TG607.004

LCD Panel

M2*4

4

86.W0107.003

LCD Brackets

M2*2.5

4

86.TPK07.001

Touchscreen Board

M2*4

2

86.W0107.003

Hinge

M2*4

3

86.W0107.003

0 0

Post a comment